
TCEQ-10053 (06/25/2018) Municipal Wastewater Application Administrative Report Page 1 of 21 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

DOMESTIC WASTEWATER PERMIT APPLICATION  
CHECKLIST 

Complete and submit this checklist with the application. 

APPLICANT: Epitome Development LLC 

PERMIT NUMBER: New Permit 

Indicate if each of the following items is included in your application. 

 

Administrative Report 1.0 ☒   ☐    

Administrative Report 1.1 ☒   ☐    

SPIF ☒   ☐    

Core Data Form ☒   ☐    

Technical Report 1.0 ☒   ☐    

Technical Report 1.1 ☒   ☐    

Worksheet 2.0 ☒   ☐    

Worksheet 2.1 ☐   ☒    

Worksheet 3.0 ☐   ☒    

Worksheet 3.1 ☐   ☒    

Worksheet 3.2 ☐   ☒    

Worksheet 3.3 ☐   ☒    
[...]
1 INCH : 800 FEET.VICINITY MAP
1 INCH = 5 MILES

Texas Board of Professional Engineers Registration No. F-23290

WWTP

Outfall
Latitude: 30.523506°

Longtitude: -97.442422°

Approx. 1 Mi.
Downstream
From Outfall

Attachment C - Affected Landowners

EPI_000057



Epitome Development 
Taylor Tract WWTP – Affected Landowners 

List of Affected Landowners 

Object ID Owner Mailing Address 

1 THOMAS E & LORI J ORDON 
1550 COUNTY ROAD 405  
TAYLOR, TX 76574 

2 JOHN B & LINDA K SOUTHARD 
250 INVERRARY  
ROCKPORT, TX 78382 

3 
PETERSON HILDA J TR OF PETERSON FAMILY 
TRUST DECEDENTS TRUST B 

3413 FOREST HILL EAST RD  
LA GRANGE, TX 78945 

4 SHIRLEY M & LARRY W FLIPPIN 
PO BOX 249  
COUPLAND, TX 78615 

5 DOUGLAS R URBANEK  
501 URBANEK FARM RD  
TAYLOR, TX 76574 

6 JACQUELINE & THOMAS ALBERT GATES 
2500 FM 973  
TAYLOR, TX 76574 

7 ROBERT MILLER TIEMANN 
4421 ROWE LN  
PFLUGERVILLE, TX 78660 

8 SHIRLEY M FLIPPIN 
2800 FM 973  
TAYLOR, TX 76574 

9 HOWARD E JR & MARGARET TEICHELMAN 
2600 FM 973  
TAYLOR, TX 76574 

10 
PETERSON HILDA J TR OF PETERSON FAMILY 
TRUST DECEDENTS TRUST B 

3413 FOREST HILL EAST RD LA  
GRANGE, TX 78945 

11 ROBERT MILLER TIEMANN 
4421 ROWE LN  
PFLUGERVILLE, TX 78660 

12 ROBERT M & CARRIE TIEMANN 
4421 ROWE LN  
PFLUGERVILLE, TX 78660 

13 HOWARD E JR & MARGARET TEICHELMAN 
2600 FM 973  
TAYLOR, TX 76574 

14 DOUGLAS R & REBECCA LYNN URBANEK 
501 URBANEK FARM RD  
TAYLOR, TX 76574 

15 M MOORE FAMILY FARMS LLC 
5000 PLAZA ON THE LAKE BLVD STE 180  
AUSTIN, TX 78746 

16 PATRICIA A DAFFIN 
2950 FM 3349  
TAYLOR, TX 76574 

17 HAROLD E & MARGARET MCLEAN 
1600 COUNTY ROAD 405  
TAYLOR, TX 76574 

18 MARILYN R & PATRICIA A STEFFEK MACHU 
1401 COUNTY ROAD 406  
TAYLOR, TX 76574 

19 JOHN H & JUDY H COATS 

1180 COUNTY ROAD 405  
ATTN: JOHN HOOD COATS  
TAYLOR TX 76574 

20 C LOPEZ ENTERPRISES LLC 
407 RICES CROSSING RD  
TAYLOR, TX 76574 

21 THOMAS E & LORI J ORDON 
1550 COUNTY ROAD 405  
TAYLOR, TX 76574 

22 CARROL & CAROL BACHMAYER 
1902 OLD COUPLAND RD  
TAYLOR, TX 76574 

 

EPI_000058



C LOPEZ ENTERPRISES LLC 

407 RICES CROSSING RD 

TAYLOR TX 76574 

 

 CARROL & CAROL BACHMAYER 

1902 OLD COUPLAND RD 

TAYLOR TX 76574 

 

 DOUGLAS R & REBECCA LYNN URBANEK 

501 URBANEK FARM RD 

TAYLOR TX 76574 

 

HAROLD E & MARGARET MCLEAN 

1600 COUNTY ROAD 405 

TAYLOR TX 76574 

 

 HOWARD E JR & MARGARET 

TEICHELMAN 

2600 FM 973 

TAYLOR TX 76574 

 

 JACQUELINE & THOMAS ALBERT GATES 

2500 FM 973 

TAYLOR TX 76574 

 

JOHN B & LINDA K SOUTHARD 

250 INVERRARY 

ROCKPORT TX 78382 

 

 JOHN H & JUDY H COATS 

1180 COUNTY ROAD 405  

TAYLOR TX 76574 

 

 M MOORE FAMILY FARMS LLC 

5000 PLAZA ON THE LAKE BLVD 

STE 180 

AUSTIN TX 78746 

 

MARILYN R & PATRICIA A STEFFEK 

MACHU 

1401 COUNTY ROAD 406 

TAYLOR TX 76574 

 

 PATRICIA A DAFFIN 

2950 FM 3349 

TAYLOR TX 76574 

 

 PETERSON HILDA J TR OF PETERSON 

FAMILY TRUST DECEDENTS TRUST B 

3413 FOREST HILL EAST RD 

LA GRANGE TX 78945 

 

ROBERT M & CARRIE TIEMANN 

4421 ROWE LN 

PFLUGERVILLE TX 78660 

 

 SHIRLEY M & LARRY W FLIPPIN 

PO BOX 249 

COUPLAND TX 78615 

 

 SHIRLEY M FLIPPIN 

2800 FM 973 

TAYLOR TX 76574 

 

THOMAS E & LORI J ORDON 

1550 COUNTY ROAD 405 

TAYLOR TX 76574 

 

    

     

     

     

     

EPI_000059



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

ATTACHMENT D 
 

ORIGINAL PHOTOGRAPHS 
 

EPITOME DEVELOPMENT, LLC 
TAYLOR TRACT WASTEWATER TREATMENT PLANT 

TPDES APPLICATION 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

AUGUST 2022 
 

 
 

EPI_000060



Epitome Development 
Taylor Tract WWTP Original Photos 

1000 ft
N

➤➤

N

Photo 1 - Upstream of outfall, facing west
Photos 2 and 3 - Downstream of outfall, facing east
Photos 4 and 5 - Proposed treatment plant location, facing southwest

Proposed Outfall

EPI_000061



Epitome Development
Taylor Tract WWTP

Upstream of outfall, facing west

1 
EPI_000062 



Epitome Development
Taylor Tract WWTP

Downstream of outfall, facing east

2 
EPI_000063 



Epitome Development
Taylor Tract WWTP

Downstream of outfall, facing east

3 
EPI_000064 



Epitome Development
Taylor Tract WWTP

Proposed Treatment Plant, facing southwest

4 
EPI_000065 



Epitome Development
Taylor Tract WWTP

Proposed Treatment Plant, facing southwest

5 
EPI_000066 



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

ATTACHMENT E 
 

BUFFER ZONE 
 

EPITOME DEVELOPMENT, LLC 
TAYLOR TRACT WASTEWATER TREATMENT PLANT 

TPDES APPLICATION 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

AUGUST 2022 
 

 
 

EPI_000067



QUIDDITY

Texas Board of Professional Engineers and Land Surveyors Reg. No. F-23290
6330 West Loop South, Suite 150    Bellaire, TX 77401    713.777.5337

PATRICIA

Proposed Manual Bar Screen

EPI_000068



Texas Board of Professional Engineers and Land Surveyors Reg. No. F-23290
6330 West Loop South, Suite 150    Bellaire, TX 77401    713.777.5337

QUIDDITY

PATRICIA

EPI_000069



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

ATTACHMENT F 
 

AREA WATER WELLS 
 

EPITOME DEVELOPMENT, LLC 
TAYLOR TRACT WASTEWATER TREATMENT PLANT 

TPDES APPLICATION 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

AUGUST 2022 
 

 
 

EPI_000070



URBANEK FARM RD

FM
 97

3

Disclaimer: This product is offered for informational

purposes and may not have been prepared for or be

suitable for legal, engineering, or surveying purposes.
It does not represent an on-the-ground survey and

represents only the approximate relative location of

property, governmental and/or political boundaries or

related facilities to said boundary.  No express
warranties are made by Quiddity Engineering

concerning the accuracy, completeness, reliability, or

usability of the information included within this exhibit.

)

WATER WELLS MAP

Path: V:\Practice Workspace\Corporate Services\GIS\Projects\0_Individuals\J_Nguyen\Taylor_Tract\WaterWells_Map_(11x17).mxd          Project Number: 17232-0005-01-100-01          Date: 5/18/2022          User Name: ada1

TAYLOR TRACT
WILLIAMSON COUNTY, TEXAS

LEGEND
Water Wells
Tract Boundary
WWTP Boundary
WCAD Parcels

0 400

1 INCH : 400 FEET
IMAGERY PROVIDED BY GOOGLE.VICINITY MAP

1 INCH = 5 MILES

Texas Board of Professional Engineers Registration No. F-23290

WWTP

No public or private water wells are 
located within 500 feet of the proposed
wastewater treatment plant

Epitome Development - Taylor Tract WWTF
Williamson County, Texas

EPI_000071



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

ATTACHMENT G 
 

WETLANDS MAP 
 

EPITOME DEVELOPMENT, LLC 
TAYLOR TRACT WASTEWATER TREATMENT PLANT 

TPDES APPLICATION 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

AUGUST 2022 
 

 
 

EPI_000072



URBANEK FARM RD

FM
 97

3

Disclaimer: This product is offered for informational

purposes and may not have been prepared for or be

suitable for legal, engineering, or surveying purposes.
It does not represent an on-the-ground survey and

represents only the approximate relative location of

property, governmental and/or political boundaries or

related facilities to said boundary.  No express
warranties are made by Quiddity Engineering

concerning the accuracy, completeness, reliability, or

usability of the information included within this exhibit.

)

WETLANDS MAP

Path: V:\Practice Workspace\Corporate Services\GIS\Projects\0_Individuals\J_Nguyen\Taylor_Tract\Wetlands_Map_(11x17).mxd          Project Number: 17232-0005-01-100-01          Date: 5/18/2022          User Name: ada1

TAYLOR TRACT
WILLIAMSON COUNTY, TEXAS

LEGEND
Tract Boundary
WWTP Boundary
WCAD Parcels

Estuarine and Marine Deepwater
Estuarine and Marine Wetland
Freshwater Emergent Wetland
Freshwater Forested/Shrub Wetland
Freshwater Pond
Lake
Riverine
Other

0 400

1 INCH : 400 FEET
IMAGERY PROVIDED BY GOOGLE.VICINITY MAP

1 INCH = 5 MILES

Texas Board of Professional Engineers Registration No. F-23290

WWTP

EPI_000073



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

ATTACHMENT H 
 

SUPPLEMENTAL TECHNICAL REPORT 
 

EPITOME DEVELOPMENT, LLC 
TAYLOR TRACT WASTEWATER TREATMENT PLANT 

TPDES APPLICATION 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

AUGUST 2022 
 

 
 

EPI_000074



 

 

 

SUPPLEMENTAL TECHNICAL REPORT 

FOR THE WASTEWATER TREATMENT PLANT 

DOMESTIC WASTEWATER PERMIT  

FOR 

EPITOME DEVELOPMENT LLC 

TAYLOR TRACT WASTEWATER TREATMENT PLANT  

IN 

WILLIAMSON COUNTY, TEXAS 

 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

August 2022 
Quiddity Job No. 17232-0005-01 

 
 
 
 

Texas Board of Professional Engineers and Land Surveyors Registration Nos. F-23290 & 10046100 

EPI_000075



1 
 

I.   INTRODUCTION 
 
The purpose of this report is to provide additional information pertaining to items in the Domestic 
Administrative Report and the Domestic Technical Report for the permit application to the Taylor Tract 
Wastewater Treatment Facility in Williamson County, Texas. The proposed facility will be constructed to 
treat 0.1 million gallons per day (MGD) with a subsequent phase of 0.3 MGD. 
 
II.   LOCATION INFORMATION 
 
Please see Section 10 of the Domestic Admin. Report 1.0 for specific location information. The proposed 
facility will be located approximately 0.72 miles southeast of the intersection of Rio Grande Street and 
FM Road 973 in Williamson County, Texas 76574. A USGS Map with the required site information is 
provided as Attachment B. 
 
The Taylor Tract Wastewater Treatment Facility discharges to an unnamed tributary, then to 
Battleground Creek, thence to Soil Conservation Services Site 31 Reservoir, then to Battleground Creek, 
then to Brushy Creek in Segment No. 1244 of the Brazos River Basin.  
 
III.   TREATMENT UNITS 
(For Section 2 of Technical Report 1.0) 
 
The proposed facility will be constructed with a first phase average daily flow of 0.10 MGD. A detailed 
description of the treatment process is presented below: 
 
The proposed Phase I plant will consist of package plant facilities that are designed and constructed to 
treat 0.10 MGD and operate as suspended growth activated sludge process in a single-stage nitrification 
mode. An influent gravity line from off-site flows to the on-site lift station passing through a manual bar 
screen. The influent then mixes with return activated sludge to create mixed liquor and flows through 
the aeration basin operated in the single-stage nitrification mode to consume organics and breakdown 
ammonia. From the aeration basin, the mixed liquor flows to the secondary clarifier for clarification. 
After clarification, the treated effluent flows to cloth-media disk filters with full redundancy. From the 
cloth-media disk filters, the effluent flows to the chlorine contact basin for disinfection. The effluent 
then flows over a weir for flow measurement and into the receiving stream. Waste activated sludge is 
sent from the clarifiers to the aerobic digesters and will then be wet hauled off to another facility. 
Additional facilities include blowers, a non-potable water system, a chlorine bleach disinfection system, 
and a stand-by emergency generator.   
 
The proposed Phase II plant will consist of facilities that are designed and constructed to treat 0.30 MGD 
average daily flow and operate as suspended growth activated sludge process in a single-stage 
nitrification mode. Phase II construction includes one with mechanical screening structure mounted on 
top of the main process unit, one (1) aeration basin, one (1) secondary clarifier, one (1) multi-stage 
aerobic digester, cloth media disk filters with full redundancy, one (1) chlorine contact basin, three (3) 
centrifugal blowers, a non-potable water system, and a chlorine bleach disinfection system. The 
calculations for the proposed sizing and units are for anticipated stricter limits.  
 
IV. DESIGN CALCULATIONS AND FEATURES  
 
(For Section 2 of Technical Report 1.0 & Section 4 of Technical Report 1.1) 
 
Design calculations are provided as part of this report on the following pages for all phases of 
construction. 

EPI_000076



2 
 

 
The facilities are equipped with design feature to prevent overflows or bypassing of untreated 
wastewater. A backup diesel generator will be installed onsite with an automatic transfer switch to 
provide power to essential equipment in the event of a main power failure. The lift station is designed 
with a redundant pump to protect against overflows in the event of a pump failure. The entire facility 
also has an automatic telephone dialer that notifies the operator of pump failures, chlorine gas leaks, 
main power failures and high basin level.  
 
 

EPI_000077



3 
 

 
 
I. SCOPE 
  
The proposed Phase I wastewater treatment plant will consist of facilities that are designed and 
constructed to treat 0.10 MGD and operate as suspended growth activated sludge process in a single-
stage nitrification mode. Construction includes one (1) manual bar screen, one (1) aeration basin, one 
(1) clarifier, cloth-media disk filters, one (1) multi-stage aerobic digester, one (1) chlorine contact basin, 
three (3) centrifugal blowers, a non-potable water system, and a chlorine bleach disinfection system. 
 
II. PROPOSED WASTEWATER TREATMENT PLANT DESIGN 
 
A. DESIGN CRITERIA 
 
 1. Proposed Effluent Limits. 
 
  a. BOD5  = 10 mg/l (daily average) 
 
  b. TSS  = 15 mg/l (daily average) 
 
  c. NH3-N  = 3 mg/l (daily average) 
   
  d. DO  = 4 mg/l (weekly grab) 
   
  e. E.coli  = 126 CFU 
 
 2. Process Criteria.  The process criteria are taken from 30 TAC §217, Design Criteria for Domestic 

Wastewater Systems. 
 
  a. Maximum Aeration Basin Organic Loading 
   (lb BOD5/day/1,000 ft3)      = 35 
 
  b. Maximum Clarifier Surface Loading at Peak Flow 
   (gal/day/ft2)       = 1,200 
 
  c. Minimum Clarifier Detention Time 
   (hours)        = 1.8 
 
  d. Maximum Clarifier Weir Loading at Peak Flow 
   (gal/day/ft)       = 20,000 
 
  e. Minimum Chlorine Contact Detention Time at Peak Flow 
   (minutes)       = 20 
   
  f. Mean Cell Residence Time in Aerobic Digester* 
   (days)        = 28* 
   
  g. Minimum Air Required for Digester 
   (scfm/1,000 ft3)       = 20 
 

PHASE I – 0.10 MGD 

EPI_000078



4 
 

*28-day SRT utilized instead of a 40-day SRT for use of a multi-stage digester per EPA publication 
“Control of Pathogens and Vector Attraction in Sewage Sludge.” 
 
B. PROPOSED TREATMENT FACILITIES  
 
 1. Flow. 
   
  a. Average (Design) = 1.0Q = 100,000 gpd  = 69 gpm 
 

b. Peak (2 hour) = 4.0Q = 400,000 gpd  = 278 gpm 
 

 2. Influent Composition  
 

The following influent wastewater compositions are based on influent characteristics of similar 
Phase I packaged wastewater treatment facilities.  
 
 BOD5  = 250 mg/L 
 
 TSS   = 250 mg/L 
 
 NH3-N  = 40 mg/L  

 
 3. Organic Loadings. 

 
 BOD5  = (0.10 MGD)(8.34)(250 mg/L)  = 209 lbs BOD5/day 
 
 TSS   = (0.10 MGD)(8.34)(250 mg/L)  = 209 lbs TSS/day 
 
 NH3-N  = (0.10 MGD)(8.34)(40 mg/L)  = 33 lbs NH3-N/day  

 
 4. Process Equipment. 
   
  a.  Screening. The proposed Phase I plant will consist of the construction of a manual bar screen 

mounted on top of the aeration basin capable of screening a peak flow of 0.4 MGD. 
 
  b. Aeration Basin. The proposed Phase I WWTP will consist of one (1) proposed aeration basin, 

sized at 12' wide by 52' long. The average water depth is assumed at 10.5'. 
 
   i. Total Required Volume 
 

    Required Volume Using Traditional Design Method (30 TAC §217 Guidelines) 
 (0.10 MGD)(8.34)(250 mg/L)/(35 lb BOD5/1,000 ft3)  
        = 5,957 ft3 

 
   ii.  Proposed Volume – Phase I 
    (12 ft)(52 ft)(10.5 ft)      = 6,552 ft3 
   
   iii. Actual Organic Loading  
    (209 lb BOD5/day)/(6,552 ft3/1,000 ft3)   = 31.9 lb BOD5/ 
            day/1,000 ft3 

EPI_000079



5 
 

c. Secondary Clarifier. The proposed Phase I plant will consist of one (1) proposed 30' diameter 
clarifier with a side water depth of 10'. 

 
   i. Required Surface Area at Peak Flow 
     (400,000 gpd)/(1,200 gpd/ ft2)   = 333 ft2 
 
   ii. Proposed Surface Area 
    (/4)(30 ft)2      = 707 ft2 
 
   iii. Surface Loading 
 

1. At Design Flow 
      (100,000 gpd)/(707 ft2)   = 141 gpd/ft2 
  

2. At Peak Flow 
     (400,000 gpd)/(707 ft2)   = 566 gpd/ft2 
 
   iv. Proposed Clarifier Weir Length  
    (Includes Launder Allowance) 
    ()(30 ft – 2 ft)       = 88 ft 
     
   v. Proposed Weir Loading at Peak Flow 
    (400,000 gpd)/(88 ft)     = 4,545 gpd/ft 
 
   vi. Proposed Clarifier Side Water Depth (to top of grout) 
 

1. Proposed Clarifier Side Water Depth  = 10 ft  
 
   vii. Hydraulic Detention Times at Peak Flow 
 
    1.  Proposed Hydraulic Detention Time at Peak Flow 
                         (707 ft2)(10 ft)(7.48 gal/ ft3)/(278 gal/min) 
           = 190 minutes 
           = 3.17 hours 

 
d.  Aerobic Digesters. The proposed Phase I WWTP will consist of one (1) multi-stage digester 

sized at 12' wide by 52' long. The average water depth is assumed at 10.5'. 
 

Assume one (1) pound of solids produced per pound of BOD5 applied; solids are 70% volatile 
organics; 30% of the volatiles are destroyed during digestion; 15,000 mg/l MLSS concentration 
in the digester on average.  

     
    i. Digester Sizing 
 
     1.    Solids Production 
      (209 lb BOD5 /day)(1 lb solids/1 lb BOD5) = 209 lb solids/day 
 
     2.    Digested Solids Production 
        (209 lb solid/day)(1-(0.3)(0.7))  = 165 lb solids/day 
         
 

EPI_000080



6 
 

     3. Average Solids in Digester 
      (165 lb solids/day + 209 lb solids/day)/2 = 187 lb solids/day 
 
          4. Total Solids in Digester for 28-day SRT* 
      (187 lb solids/day)(28 days)   = 5,236 lb solids 
 
    ii. Required Volume  
     (5,236 lb solids)(106)/((8.34)(15,000 mg/l MLSS in digester)(7.48))    
            = 5,596 ft3 
   
    iii. Proposed Volume – Phase I  
     (12 ft)(52 ft)(10.5 ft)     = 6,552 ft3 
 

*28-day SRT utilized instead of 40-day SRT for use of a multi-stage digester per EPA 
publication “Control of Pathogens and Vector Attraction in Sewage Sludge.” 

 
   e. Cloth-Media Disk Filers. Two tertiary filtration basins will be installed to treat the effluent from the 

secondary clarifier. One tertiary filter basin will be the main duty and one fully redundant spare.  
 
   i.  Surface Area Loading Rate at Peak Flow   = 6.50 gpm/ft2 
 
   ii.  Required Submerged Surface Area Per Basin 
     (278 gpm)/(6.50 gpm/ft2)    =  42.7 ft2      
 
   iii.  Total Submerged Surface Area Provided Per Basin =  48 ft2 
     (Per Manufacturer) 
 
   iv.  Actual Filtration Rate at Peak Flow Per Basin  
     (278 gpm)/(48ft2)     =  5.8 gpm/ft2 
   

f. Chlorine Contact Basin.  The proposed Phase I plant will consist of one (1) proposed chlorine 
contact basin sized at 12' wide by 36' long. The maximum water depth is assumed to be 9 ft.  

 
   i.  Required Volume at Peak Flow 
     (278 gpm)(20 min)/(7.48)    = 743 ft3 
    
   ii.  Proposed Volume – Phase I 
     (12 ft)(36 ft)(9 ft)     =  3,888 ft3 
 
   iii.   Actual Detention Time at Peak Flow 
     (3,888 ft3)(7.48)/(278 gpm)    = 105 minutes  
  
     g. Air Requirements. 
 
      i.    The proposed Phase I plant will utilize coarse bubble aeration. 
 
 

1. Air Required for Treatment  
(1.2)(250 mg/l BOD5) + (4.3)(40 mg/l NH3-N)  

              (250 mg/l BOD5)   =  1.9 lb O2/lb BOD5  
    

EPI_000081



7 
 

 
* 2.2 lb O2/lb BOD5 used instead per TCEQ minimum oxygen requirement for systems intended 
to nitrify. 

  
           2.   Coarse Bubble Requirements 

 
          (250 mg/l BOD5)(8.34)(0.10 MGD)(2.2 lb O2/ lb BOD5)(1.69)** 

             (0.0507*)(0.23)(0.075)(1440)      
           = 616 scfm 

 
 * TCEQ Wastewater Oxygen Transfer Efficiency for Coarse Bubble aeration (0.65%/ft x (12) ft 

of submergence) 
   ** TCEQ Chapter 217 Table F.5 Submergence Correction Factor 
 

ii. Aerobic Digester 
    (6,552 ft3)(20 scfm/1000 ft3)    = 131 scfm  

 
iii. Chlorine Contact Basin 

     (3,888 ft3)(20 scfm/1000 ft3)    = 78 scfm  
  

iv.  Miscellaneous Air Lifts 
(4)(40 scfm)       = 160 scfm 

 
      v.    Total Air Requirements (Coarse Bubble)    
    616 scfm + 131 scfm + 78 scfm + 160 scfm   = 975 scfm 

  
h. Blower Capacities.  The proposed Phase I plant will include three (3) proposed centrifugal blowers. 

The capacity is calculated at 5.5 psig discharge pressure at 100°F, 80% RH, and 14.64 psia inlet 
conditions.  

 
i.  Proposed Blower Capacity – Phase I 
 (3)(600 scfm)      = 1,800 scfm 
 
ii. Firm Blower Capacity with Largest Unit out of Service 
 (2)(600 scfm)      = 1,200 scfm 

 
i. Chlorination Equipment. Calculations are for a 10% trade strength bleach (NaOCl) with a specific 

gravity of 1.159, has 10% availability chlorine by weight, 9.7 pounds per gallon. 
 
   i.  Chlorine Solution Dosage Rate   = 6 mg/l 
 
    ii.  Required NaOCl Solution Feed Rate at Average Daily Flow 
    (0.10 MGD)(8.34)(6 mg/L)  
    ((10%)/1.159)(9.7 lbs/gal)    = 6.0 gal/day   
 
    iii.  Required NaOCl Solution Feed Rate at Peak Flow 
    (0.40 MGD)(8.34)(6 mg/L) 
    ((10%)/1.159)(9.7 lbs/gal)    = 24 gal/day   
 
    iv.  Maximum Bleach Storage 
     (Covered Storage) 

EPI_000082



8 
 

     (15 days)(12 gal/day)     = 180 gal 
 
    v.  Proposed Bleach Storage 
     (1)(160 gal)       = 160 gal 
 
    One (1) 160-gallon bulk storage tank will be provided. 
 
 

EPI_000083



9 
 

 
 
I. SCOPE 
  
The proposed Phase II plant will consist of facilities that are designed and constructed to treat 0.30 MGD 
and operate as suspended growth activated sludge process in a single-stage nitrification mode. Phase II 
construction includes one (1) mechanical screen, one (1) aeration basin, one (1) secondary clarifier, 
cloth-media filters, one (1) multi-stage aerobic digester, one (1) chlorine contact basin, three (3) 
centrifugal blowers, a non-potable water system, and a chlorine bleach disinfection system. 
 
II. PROPOSED WASTEWATER TREATMENT PLANT DESIGN 
 
A. DESIGN CRITERIA 
 
 1. Proposed Effluent Limits. 
 
  a. BOD5  = 10 mg/l (daily average) 
 
  b. TSS  = 15 mg/l (daily average) 
 
  c. NH3-N  = 3 mg/l (daily average) 
 
  d. E. coli  = 126 CFU 
    
  e. DO  = 4 mg/l (weekly grab) 
 
 2. Process Criteria.  The process criteria are taken from 30 TAC §217, Design Criteria for Domestic 

Wastewater Systems. 
 
  a. Maximum Aeration Basin Organic Loading 
   (lb BOD5/day/1,000 ft3)      = 35 
 
  b. Maximum Clarifier Surface Loading at Peak Flow 
   (gal/day/ft2)       = 1,200 
 
  c. Minimum Clarifier Detention Time 
   (hours)        = 1.8 
 
  d. Maximum Clarifier Weir Loading at Peak Flow 
   (gal/day/ft)       = 30,000 
 
  e. Minimum Chlorine Contact Detention Time at Peak Flow 
   (minutes)       = 20 
   
  f. Mean Cell Residence Time in Aerobic Digester* 
   (days)        = 28* 
   
  g. Minimum Air Required for Digester 
   (scfm/1,000 ft3)       = 20 
 

PHASE II – 0.30 MGD 

EPI_000084



10 
 

*28-day SRT utilized instead of a 40-day SRT for use of a multi-stage digester per EPA publication 
“Control of Pathogens and Vector Attraction in Sewage Sludge.” 
 
B. PROPOSED TREATMENT FACILITIES  
 
 1. Flow. 
   
  a. Average (Design) = 1.0Q = 300,000 gpd  = 208 gpm 
 

b. Peak (2 hour) = 4.0Q = 1,200,000 gpd  = 833 gpm 
 

 2. Influent Composition  
 

The following influent wastewater compositions are based on similar permanent wastewater 
treatment facilities that will be subject to full build out of the Development and associated 
loadings.  
 
 BOD5  = 325 mg/L 
 
 TSS   = 325 mg/L 
 
 NH3-N  = 60 mg/L  

 
 3. Organic Loadings. 

 
 BOD5  = (0.30 MGD)(8.34)(325 mg/L)  = 813 lbs BOD5/day 
 
 TSS   = (0.30 MGD)(8.34)(325 mg/L)  = 813 lbs TSS/day 
 
 NH3-N  = (0.30 MGD)(8.34)(60 mg/L)  = 150 lbs NH3-N/day  

 
 4. Process Equipment. 
 
  a.  Elevated Headworks Screening. The proposed Phase II WWTP will consist of the construction 

of an elevated headworks with a mechanical bar screen capable of screening a peak flow of 
1.20 MGD. 

 
  b. Aeration Basin. The proposed Phase II WWTP will consist of one (1) proposed aeration basin, 

with a total surface area of 1,783 ft2. The average water depth is assumed at 14.5'.  
 
   i. Total Required Volume 
 

    Required Volume Using Traditional Design Method (30 TAC §217 Guidelines) 
 (0.30 MGD)(8.34)(325 mg/L)/(35 lb BOD5/1,000 ft3)  
        = 23,233 ft3 

 
   ii.  Proposed Volume  
    (π/4)(1/2)(80 ft – 42 ft)2(14.5 ft)   = 25,847 ft3 
   
 
 

EPI_000085



11 
 

   iii. Actual Organic Loading  
    (813 lb BOD5/day)/(35 lb/1,000 ft3)   = 25 lb BOD5/ 
            day/1,000 ft3 

 
c. Secondary Clarifier. The proposed Phase II WWTP will consist of one (1) proposed 40' 

diameter clarifier with a side water depth of 14.0'. 
 
   i. Required Surface Area at Peak Flow 
     (1,200,000 gpd)/(1,200 gpd/ ft2)   = 1,000 ft2 
 
   ii. Proposed Surface Area 
    (1)(/4)(40 ft)2      = 1,257 ft2 
 
   iii. Surface Loading 
 

1. At Design Flow 
      (300,000 gpd)/(1,257 ft2)   = 239 gpd/ft2 
  

2. At Peak Flow 
     (1,200,000 gpd)/(1,257 ft2)   = 955 gpd/ft2 
 
   iv. Proposed Clarifier Weir Length  
    (Includes Launder Allowance) 
    (1)()(40 ft – 2 ft)      = 119 ft 
     
   v. Proposed Weir Loading at Peak Flow 
    (1,200,000 gpd)/(119 ft)     = 10,084 gpd/ft 
 
   vi. Proposed Clarifier Side Water Depth (to top of grout) 
 

1. Proposed Clarifier Side Water Depth  = 14.0 ft  
 
   vii. Hydraulic Detention Times at Peak Flow 
 
    1.  Proposed Hydraulic Detention Time at Peak Flow 
                         (1,257 ft2)(14.0 ft)(7.48 gal/ ft3)/(833 gal/min) 
           = 158 minutes 
           = 2.6 hours 

 
d.  Aerobic Digesters. The proposed Phase II WWTP will consist of one (1) multi-stage digester 

with a surface area of 1,825 ft2. The average water depth is assumed at 14.5'. 
 

Assume one (1) pound of solids produced per pound of BOD5 applied; solids are 70% volatile 
organics; 30% of the volatiles are destroyed during digestion; 15,000 mg/l MLSS concentration 
in the digester on average.  

     
    i. Digester Sizing 
 
     1.    Solids Production 
      (813 lb BOD5 /day)(1 lb solids/1 lb BOD5) = 813 lb solids/day 
 

EPI_000086



12 
 

 
     2.    Digested Solids Production 
        (813 lb solid/day)(1-(0.3)(0.7))  = 642 lb solids/day 
         
     3. Average Solids in Digester 
      (642 lb solids/day + 813 lb solids/day)/2 = 728 lb solids/day 
 
          4. Total Solids in Digester for 28-day SRT* 
      (813 lb solids/day)(28 days)   = 22,764 lb solids 
 
    ii. Required Volume  
     (813 lb solids)(106)/((8.34)(15,000 mg/L MLSS in digester)(7.48))    
            = 778 ft3 
   
    iii. Proposed Volume 
     (π/4)(1/2)(80 ft– 42 ft)2(14.5 ft)   = 25,847 ft3 
 

*28-day SRT utilized instead of 40-day SRT for use of a multi-stage digester per EPA 
publication “Control of Pathogens and Vector Attraction in Sewage Sludge.” 

 
  e. Cloth-Media Disk Filers. Two tertiary filtration basins will be installed to treat the effluent from 

the secondary clarifier. One tertiary filter basin will be the main duty and one fully redundant 
spare.  

 
   i.  Surface Area Loading Rate at Peak Flow   = 6.50 gpm/ft2 
 
   ii.  Required Submerged Surface Area Per Basin 
     (833 gpm)/(6.50 gpm/ft2)    =  128 ft2      
 
   iii.  Total Submerged Surface Area Provided Per Basin =  150 ft2 
 
   iv.  Actual Filtration Rate at Peak Flow Per Basin 
     (833 gpm)/(150 ft2)     =  5.6 gpm/ft2 
   
 

f. Chlorine Contact Basin. The proposed Phase II WWTP will consist of one (1) proposed chlorine 
contact basin sized at 32' wide by 20' long. The average water depth is assumed to be 10 ft.  

 
   i.  Required Volume at Peak Flow 
     (833 gpm)(20 min)/(7.48)    = 2,227 ft3 
    
   ii.  Proposed Volume  
     (32 ft)(20 ft)(10 ft)     =  6,400 ft3 
 
   iii.   Actual Detention Time at Peak Flow 
     (6,400 ft3)(7.48)/(833 gpm)    = 57.5 minutes  
  
    g. Air Requirements. 
 
      i.    The proposed plant will utilize coarse bubble aeration. 
 

EPI_000087



13 
 

1. Air Required for Treatment  
(1.2)(325 mg/l BOD5) + (4.3)(60 mg/l NH3-N)  

              (325 mg/l BOD5)   =  2.00 lb O2/lb BOD5  